

山东森林港湾检验检测技术有限公司

Shandong Forest Harbor Inspection Technology Co., Ltd.

检验报告 The examination reported

产品名称 Product range	松木板 Pine board	检验类别 Examination category	委托检验 Request examination
送检单位 Inspection unit	爱思装饰科技（丹阳）有限公司 ISL DANYANG CO.,LTD	产品规格 Product specification	1220*1220*5.2mm
送检日期 Delivers examines the date	2025/2/28	检验日期 Examination date	2025/3/1

检验依据：GB/T9846-2015 GB18580-2001 ISO12460-5:2015
Examination basis: GB/T9846-2015 GB18580-2001 ISO12460-5:2015

编 号 Serialnumber	检验项目 Examination project		单位 Unit	标准规定 Standing operating procedure	检验结果 Examination result		单项判定 Examination result
1	静曲强度 flexural strength		MPa	≥30			
2	胶 合 强 度 Bonding strength	单个试验强度值 Single experimental intensity value	MPa	≥0.70（平均破坏率 超过 80%时，胶合强 度指标值可比规定的 指 标 值 低 0.20MPa）	最大值 Maximum value		
					最小值 minimum value		
		合格试件数 Qualified test sample number	片 Piece	/			
		有效试件总数 Qualified test sample number	片 Piece				
		平均木材破坏率 Qualified test sample number	%	/			
		合格试件数与有效试件总数之比 Qualified test sample number and the effective test sample total ratio of	%	≥80%			
3	甲醛释放量 Formaldehyde emission		mg/L	E0≤0.5	0.34		合格 Qualified
				0.5<E1≤1.5			
				1.5<E2≤5.0			
检验结论 Examination conclusion	该样品所检项目符合 GB/T9846-2015 GB18580-2001 ISO12460-5:2015 标准要求,所检结果如上。 This sample examines the project do meet GB/T9846-2015 GB18580-2001 ISO12460-5:2015Standard Request, The test results are as follows。						
备注 note	仅对来样负责，本数据仅做企业内控参考使用。 We are only responsible for the samples provided, and this data is only used as a reference for internal control within the company						

Examination: 02

检验检测专用章